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TEST REPORT DECLARE

Applicant *| Netradyne Inc

Address :[ 9171 Towne Centre Drive, Suite 110, San Diego, CA 92122

Equipment under Test .|| Driveri

Model No ;|| D-810

[
N

Trade Mark : Lm\\\ netrqdyne

Manufacturer ;|| Netradyne Inc

Address ;| 9171 Towne Centre Drive, Suite 110, San Diego, CA 92122

Test Standard Used: FCC Part 15E 15.407

Test procedure used: ANSI C63.10-2013 and KDB 789033 D02 General UNII Test Procedures New Rules

v02r01 .

We Declare:

The equipment described above is tested by AA Electro Magnetic Test Laboratory Private Limited and in the

configuration tested the equipment complied with the standards specified above. The test results are contained in this

test report and AA Electro Magnetic Test Laboratory Private Limited is assumed of full responsibility for the

accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance with the

requirement of the above FCC standards.

Disclaimer: The * Information are provided by Manufacturer and it is verified through the Request form and Marking
Label, AA Electro Magnetic Test Laboratory is not responsible for the above information accuracy.

Report No: AAEMT/RF/250402-01-04

Date of Test: Apr. 02 ~ May. 15, 2025

Date of Report:

May. 24, 2025

Note: This report applies to above tested sample only. This report shall not be reproduced in parts

without written approval of AA Electro Magnetic Test Laboratory Private Limited
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1. SUMMARY OF TEST RESULTS

[ACCREDITED]
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R
N

Certificate#5593.01

The EUT have been tested according to the applicable standards as referenced below.
FCC Part15 (15.407) , Subpart E
Description of Test Item Standard Results
AC Power Line Conducted Emissions FCC §15.207/ RSS-Gen PASS
Spurious Radiated Emissions FCC 815.209(a), 15.407(b) PASS
26 dB and 99% Emission Bandwidth FCC §15.407(a) PASS
Maximum Conducted Output Power FCC 8407(a) (1) PASS
Band Edges FCC §2.1051, §15.407(b) PASS
Power Spectral Density FCC 8§15.407(a)(1) PASS
Spurious Emissions at Antenna Terminals FCC 82.1051, §15.407(b) PASS
Antenna Requirement FCC §15.203 PASS
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2. GENERAL TEST INFORMATION

A

2.1. DESCRIPTION OF EUT

*EUT Name . |Driveri

*Model Number 1 |D-810

*Derivative model No.: : |D-810A, D-811

Power supply 1 |DC 12V, 5A
WiFi:

802.11a/n(HT20)/ac(VHT20):
 5180MHz~5240MHz; 5745MHz~5825MHz
* 802.11n(HT40)/ac(VHT40):
5190MHz~5230MHz; 5755MHz~5795MHz
802.11ac(VHT80):5210MHz; 5775MHz

" [802.11a/n: BPSK/QPSK/16QAM/64QAM

* |802.11ac: BPSK/QPSK/16QAM/64QAM/256QAM/1024QAM
802.11a:6,9,12,18,24,36,48,54Mbps;
802.11ac(VHT20):MCS0-MCS8

Data Rate - |802.11ac(VHT40/80):MCS0-MCS11
802.11n(HT20):MCS0-MCST7;
802.11n(HT40):MCS0-MCS7;

Operation frequency

Modulation

*Antenna Type: : |Patch Antenna
*Antenna Gain: : |5.5dBi

*H/W No. : |125-00-00001
*S/W No. 1 15.0.5

Battery T IN/A

Date of Receipt : |Apr. 02, 2025
Condition of Sample on receipt Good

1 .For a more detailed features description, please refer to the
Note: manufacturer’s specifications or the User's Manual.
2. Antenna gain and antenna type provided by manufacturer.

Opinions and Interpretations: |: |Seethespecific Note /- Annexure-if any-in-the-whole /full report/NA
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Channel List
802.11a/n/ac (20MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
36 5180 40 5200 44 5220 48 5240
149 5745 153 5765 157 5785 161 5805
165 5825 - - -- -- - -
802.11n/ac (40MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
38 5190 46 5230 151 5755 159 5795
802.11ac  (80MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
42 5210 - - - - 155 5775
2.2. ACCESSORIES OF EUT
BEsEHeN of Shielded Type Ferrite Core Length
Accessories P g
AC
ADAPTER N/A N/A N/A
2.3. ASSISTANT EQUIPMENT USED FOR TEST
I?escrlptlop of Manufacturer Model number or EMC Compliance SN
Assistant equipment Type
Laptop DELL Latitude 3490 - 5M2Z1W2
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CalDue
No Test Equipment Manufacturer Maodel No Serial No Cal. Date Date
; Spectrum Analvser F&S FSP 2024/01/10 2026/01/10
\ Loop antenna DA ZE Beiljing ZN30900C 18052 2023/09/15 2026/09/15
3 Hi power hom antenna DAZE Benmng ZIN30700 18012 2023/09/11 2026/00/10
4 MXA Signal Analyzer EEYSIGHT NOO20A MY33200443 2025/07/27 2025/07/27
2023/00/11 2026/08/10
5 Hom antenna DAZE Bejjing ZMN30703 18005
6 Pre-Amplifier EELIANDA LNA-0009295 2024/01/10 2026/01/10
7 Pre-Amplifier HP 8447FOPTHo4 2024/01/10 2026/01/10
g Biconical Antenna DAZE Bejjing ZN30303C 17038 2023/09/11 2026/09/10
9 | EMI- Test RECEIVER | Rohdeand ESIB26 500371| 2023/06/11 | 2025/06/10
Schwary
10 LISN Kyoritsu EMNW-407 E-1780-5 2024/01/10 2026/01/10
” Network — LISN Schwarzheck NNEBME123 g1251314 2024/01/10 2026/01/10
1 Network — LISN Schwarzheck NMNEMSE123 81251315 2024/01/10 2026/01/10
Rohde and
PULSE LIMITER. ESH3-Z22 100681 -
13 Schwarz
14 30Q Coaxial Switch DATWA 1365157 -
13 30 Coaxial Switch - -
i 181000435N : 2026/01/12
USE RF Power Sensor DARE! RPR3I006W 2025/01/13
16 002
i 18I000435N ) 2026/01/12
17 USE EF Power Sensor DARE! EPE3006W 004 2025/01/13
18 Signal Generator EEYSIGHT N31E1A 312071 2024/01710 | 202601710
B.F Vector Signal
2024/01/710 | 2026/01/10
19 Generator EEYSIGHT N3182B 512084
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: 025/04/2
70 |  Spectrum analyzer ROHDE & FSV40-N 101385 2023/0428 | 20204728
SCHWARF
Fadio Comumunication 2023/09/08 2025/09/08
21 Tester ROHDE & CMW 500 124580 | ~ 7 7 T
2017/ 2023/09/08 | 2025/09/07
22 Signal Genesator R&S SMP 02 8370177004
Tetrayi 2023/12/12 | 2025/12/11
23 DC Regulated Power Metaxi RPS-3005 669076
24 Climatic Chamber SUNRISE - i 2024/11/06 | 2025/11/05
(Envirommental Chamber)| SCIENTIFIC U T
25 Attenuators HP 8494B 1510A04625 | 2024/03/21 | 2026/03/21
2 Attenuators AGILENT 8495B MY42140429 | 2024/03/21 | 2026/03/21
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3.1. BLOCK DIAGRAM OF EUT CONFIGURATION FOR TEST
Lant Spectrum
aptop EUT
3.2. TEST ENVIRONMENT CONDITIONS
During the measurement the environmental conditions were within the listed ranges:
Temperature range: 21-25°C
Humidity range: 40-75%
Pressure range: 86-106kPa
3.3. MEASUREMENT UNCERTAINTY
No. Item Uncertainty

1 Conducted Emission Test 2.70dB

2 Radiated Emission Test 3.09dB

3 RF power, conducted 2.46dB

4 RF power density, conducted 2.24dB

5 Spurious emissions, conducted 2.71dB

6 All emissions, radiated(<1G) 3.08dB

7 All emissions, radiated(>1G) 3.09dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.
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4. POWER SPECTRAL DENSITY TEST
4.1. BLOCK DIAGRAM OF TEST SETUP

EUT and

Spectum |\ |Attenuator Assistant System

Analyzer

4.2. APPLIED PROCEDURES/ LIMIT

According to FCC §15.407(a)(3)

For the band 5.15-5.25 GHz,
(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as
measured from the horizon must not exceed 125 mW (21 dBm).

(i) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum power spectral density
shall not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point U-NII devices may employ antennas with
directional gain up to 23 dBi without any corresponding reduction in the maximum conducted output power or
maximum power spectral density. For fixed point-to-point transmitters that employ a directional antenna gain greater
than 23 dBi, a 1 dB reduction in maximum conducted output power and maximum power spectral density is required for
each 1 dB of antenna gain in excess of 23 dBi. Fixed, point-to-point operations exclude the use of point-to-multipoint
systems, omni directional applications, and multiple collocated transmitters transmitting the same information. The
operator of the U-NII device, or if the equipment is professionally installed, the installer, is responsible for ensuring that
systems employing high gain directional antennas are used exclusively for fixed, point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

For the band 5.725-5.85 GHz
For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any 500-kHz band. If

transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6
dBi..
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4.3. TEST PROCEDURE

( For devices operating in the bands 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz, the above procedures

make use of 1 MHz RBW to satisfy directly the 1 MHz reference bandwidth specified in § 15.407(a)(5). For devices
operating in the band 5.725-5.85 GHz, the rules specify a measurement bandwidth of 500 kHz. Many spectrum
analyzers do not have 500 kHz RBW, thus a narrower RBW may need to be used. The rules permit the use of a RBWs
less than 1 MHz, or 500 kHz, “provided that the measured power is integrated over the full reference bandwidth” to
show the total power over the specified measurement bandwidth (i.e., 1 MHz, or 500 kHz). If measurements are
performed using a reduced resolution bandwidth (< 1 MHz, or < 500 kHz) and integrated over 1 MHz, or 500 KHz
bandwidth, the following adjustments to the procedures apply:

a) Set RBW > 1/T, where T is defined in section I1.B.1.a).

b) Set VBW >3 RBW.

c) If measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10log(500kHz/RBW) to the measured
result, whereas RBW (< 500 KHz) is the reduced resolution bandwidth of the spectrum analyzer set during
measurement.

d) If measurement bandwidth of Maximum PSD is specified in 1 MHz, add 10log(1MHz/RBW) to the measured
result, whereas RBW (< 1 MHz) is the reduced resolution bandwidth of spectrum analyzer set during measurement.
e) Care must be taken to ensure that the measurements are performed during a period of continuous transmission or

are corrected upward for duty cycle.

Note: As a practical matter, it is recommended to use reduced RBW of 100 KHz for the sections 5.¢) and 5.d) above,

since RBW=100 KHZ is available on nearly all spectrum analyzers.

12|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LA/TRF/ FCC-15C/24_01_REV0



Wy,
Yy
N i

AA Electro Magnetic Test Laboratory Private Limited M

g

7~ |ACCREDITED
Drrlr el N

f

E M T

Certificate#5593.01
Report No.: AAEMT/RF/250402-01-04

4.4. TEST RESULT:

Antenna O:
CH. No. Frequency p(c()jv;rr] /(:\:ﬁ;y ( dBIr_r:;TI]\/IItHz) Result
TX 802.11a Mode

CH36 5180 10.26 11 Pass

CHA40 5200 10.01 11 Pass

CH48 5240 9.54 11 Pass
TX 802.11n20 Mode

CH36 5180 9.81 11 Pass

CHA40 5200 10.33 11 Pass

CH48 5240 9.44 11 Pass
TX 802.11n40 Mode

CH38 5190 8.27 11 Pass

CH46 5230 8.98 11 Pass
TX 802.11ac20 Mode

CH36 5180 9.99 11 Pass

CHA40 5200 10.60 11 Pass

CH48 5240 9.19 11 Pass
TX 802.11ac40 Mode

CH38 5190 8.56 11 Pass

CH46 5230 8.67 11 Pass
TX 802.11ac80 Mode

CHA42 5210 5.40 11 Pass
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CH. No. Frequency (ggvr:]e/;ggr}f:)z/) (dmeng(lJtKHz) Result
TX 802.11a Mode

CH 149 5745 9.08 30 Pass

CH 157 5785 9.23 30 Pass

CH 165 5825 10.07 30 Pass
TX 802.11n20 Mode

CH 149 5745 9.16 30 Pass

CH 157 5785 9.66 30 Pass

CH 165 5825 9.70 30 Pass
TX 802.11n40 Mode

CH151 5755 6.95 30 Pass

CH159 5795 5.62 30 Pass
TX 802.11ac20 Mode

CH 149 5745 9.41 30 Pass

CH 157 5785 10.46 30 Pass

CH 165 5825 10.19 30 Pass
TX 802.11ac40 Mode

CH151 5755 7.17 30 Pass

CH159 5795 5.89 30 Pass
TX 802.11ac80 Mode

CH155 5775 7.27 30 Pass
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Antenna 1:
CH. No. Frequency p(c()jv;rr] /(:\:ﬁ;y ( dBIr_r:;TI]\/IItHz) Result
TX 802.11a Mode

CH36 5180 10.59 11 Pass

CH40 5200 10.01 11 Pass

CH48 5240 9.54 11 Pass
TX 802.11n20 Mode

CH36 5180 10.69 11 Pass

CH40 5200 10.33 11 Pass

CH48 5240 9.44 11 Pass
TX 802.11n40 Mode

CH38 5190 7.49 11 Pass

CH46 5230 8.53 11 Pass
TX 802.11ac20 Mode

CH36 5180 10.77 11 Pass

CH40 5200 10.88 11 Pass

CH48 5240 9.19 11 Pass
TX 802.11ac40 Mode

CH38 5190 7.75 11 Pass

CH46 5230 8.65 11 Pass
TX 802.11ac80 Mode

CH42 5210 5.21 11 Pass
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CH. No. Frequency (Z%Vrvr?/;g%ls% (dBmL/ISrgngz) Result
TX 802.11a Mode

CH 149 5745 8.61 30 Pass

CH 157 5785 9.1 30 Pass

CH 165 5825 9.07 30 Pass
TX 802.11n20 Mode

CH 149 5745 8.81 30 Pass

CH 157 5785 9.13 30 Pass

CH 165 5825 8.54 30 Pass
TX 802.11n40 Mode

CH151 5755 6.19 30 Pass

CH159 5795 5.71 30 Pass
TX 802.11ac20 Mode

CH 149 5745 9.26 30 Pass

CH 157 5785 8.87 30 Pass

CH 165 5825 8.97 30 Pass
TX 802.11ac40 Mode

CH151 5755 6.11 30 Pass

CH159 5795 5.84 30 Pass
TX 802.11ac80 Mode

CH155 5775 6.85 30 Pass
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Test plots as followed
Antenna O:
802.11a
Channel 36: 5180MHz
enter Froq 5.180000000 GHz - Ave Type: Leg-Pur TECE] G E
e T erfr PR A
Rel Offset 0.5 o8 Mir1 3 :.;.‘:.'.1 -
0 atisy  Ref 20.26 dBm 10.268 dBn
£
re—ry i
Center 5.12000 GHz s LR
#Res BW 1.0 NMiHzZ #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
Channel 40: 5200MHz
| JEenter Freq 5.200000000 GHz #ora Type: Log-Par i I
:rﬂflln?:u oo UA:;nr;n 48 P PPRP P
Refl Offaet 0.6 B Mkr1
IE diid Ref 20.02 dBm
X )
[Ny
PR Y P i ' |E| [ .LI
Center 5.20000 GHz Span 30.00 MHz
#Res BW 1.0 MHz FWVBW 3.0 MH=z Sweep 1.000 ms (1001 pts)
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Channel 48: 5240MHz
| JEenter Freqg 5.240000000 GHz o -:I'..,. o THgiFreeRun Aug Type: Log-Pwr mﬁf’f!,'r."r: r;‘r; .r
IFGim bl e Wasten: 30 48 [ o |
Ref Offaet 0.5 dB Mkri1 5.2 '.':E? 41 GHz
1o aBidi Ref 19.54 dBm 8.04 dBm
9.
i
i %)
AT

Tigg TR ey | | I! ¥ T T I T i ' iJ il"l.“
Center 524000 GHz ' = I = = : ] ‘Span 3000 MHz
#Res BW 1.0 MHz F#WVBW 3.0 MHz Sweep 1.000 ms (1001 pts)

e sTATUS

18 | Pa ge Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LAI/TRF/ FCC-15C/24_01_REVO0



"0
RN 11y,
<

—

|\\‘\\\

AA Electro Magnetic Test Laboratory Private Limited

1

B A —— ~
z //_,Q\\? ACCREDITED)|
”"’Inln\\‘\\\
Certificate#5593.01
Report No.: AAEMT/RF/250402-01-04
802.11n20
Channel 36: 5180MHz
| Jeenter Freq 5. 180000000 GH=z Fvg Type: Log-Pwr WETE _
SR R e PR
Ref Offset 0.5 o8 Mkr1 5.188 27T GH
Ill::: -_IT. Ebidiv Ref 19.81 dBm
; . 2
|
Il .|J.-'." f B T | It. ||

Center 518000 GHz ) ) ) ) ) ] i Span 3000 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Lt STATUZ

Channel 40: 5200MHz
| JE=nter Freq 5.200000000 GHz ... O Fvd Type: Log-Fwr a5
(FGainLow WArten: 0 dB8 ErfPF PPPP P
Ref Offset 0.6 &8 e I: > Sp
1o aiidi Ref 20.33 dBm 10,33 dBm
&
[T
Tl e .l._._i_
L}

Center 5.20000 GHz s ] 7 ] : : Span 3000 MHz
#Res BIW 1.0 MHz FVEBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Lz vy
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Channel 48: 5240MHz
| [Genter Freq 5.240000000 GHz ] fvg Tyme: Log-Fur ] PR
o S e s Sy
Rel Offaet 0,5 08 Mkr1 5.2 .’-:;'
10 dBfdiv Ref 19.44 dBm =
LA
I
At : ”I” IR
At I
Center 5.24000 GHz ] Span 30.00 MHz
#Res BW 1.0 MHz #FVBW 3.0 MHz Sweep 1.000 ms (1001 pts)
s AT
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802.11n40
Channel 38: 5190MHz

Wi [T A = N P 3 IugaTr) — 03455 P 2pr 11, 2000

: mace] ™

tor Freq 5190000000 GH — ——1 . . ... va Type: Log o R
IFGainiow — @AHen 30 4B WP FPEPF
e Mkr1 5 1% |

10 B Ref 18.2F7 dBm L

II
;
f
.jl

| A

PP |'._'|I.. JI|
Center 5.19000 GHz Span 6000 MHz
Res BW 1.0 MHz #HVBW 3.0 MHz Sweep 1.000 ms (1001 ptsg

h':iﬂ.';__ o B STATUS S S

Channel 46: 5230MHz

nL [ ] TS 4 BN P ..-.l°| ' i 0328 P Aor 11, 20070

I mmace] =B

tor Freq 5230000000 GHz 1 L o va Type: Log o R
IFGainiow — @AHen 30 4B WP FPEPF

e Mkri 5 "l 04 Gi iz]

10 By Ref 18.98 dBm B.98 dBm

Center 523000 GHz

Span 6000 MHz

Res BW 1.0 MHz FVBW 3.0 MH=z Sweep 1.000 ms (1001 plsﬁ
H':H.':_- I B STATLUS T
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802.11ac20
Channel 36: 5180MHz
—Ea‘ntor Freq 5. 180000000 GH=z o I'-:;n = Trg:FreeFun Avg Type: Log-Fwr -':}El:m_r, :
I Gimin:l o Wasten: 30 dB pET{F F
Rel Offset 0,5 a8 Mk . GHz
o dBldly Ref 19.99 dBm 3 dBm
| @ . -
| |. |'I. | | |
T SRl
Center 512000 GHz “Span 30.00 MHz
#Res BW 1.0 MHz H#VEBW 3.0 MHz Sweep 1.000 ms (1001 pts)
S L STATUS
Channel 40: 5200MHz
| JEenter Freq 5.200000000 GHz Aora Typs: Log-Far i R EIK
:rﬂflln?:u oo UA:;nr;n 48 P PPRP P
Refl Offaet 0.6 B Mkr1 5.2
IE diid Ref 20.50 dBm
9.

.y IJ } v 1 '-f. . i
Center 5.20000 GHz Span 3000 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
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Channel 48: 5240MHz

| JEenter Freq 5. 240000000 GH=z Fvg Type: Log-Pwr nad .
Folii i e e g T FRRE
Ralf Offast 0.6 &8 MErt 5 '_:;‘ "-:I.I S H2
o gealy  Ref 19.18 dBm .19 dBm

* 1
il |

el L ;
Center 524000 GHz ) ) ) ) ) ] i Span 3000 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

|t STATUS
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802.11ac40
Channel 38: 5190MHz
ML [ AL et M e i T 0 D e PP S L, ST
ter Freg 5. 190000000 GHz Avg Type: Log-Pwr mace] g-=8

THPE| A bk

el
FiFFPPP P

Mkr1 5 184 B0 GHz
|

Center 5.19000 GHz
Res BW 1.0 MHz

a5

H——

kL [ -l.l Ll | [ 1

Span 6000 MHz
Sweep 1.000 ms (1001 ptsﬁ

ISP R

STATUS
Channel 46: 5230MHz

HLi T 7l T, =T K e i T 041 0BT P S L, 2

Bowg T : Log-Pwr mace ] =B

ter Freq 5.230000000 GHz - I_IM’ . THg: FresRun vg Type: Log 1-.-n:: casss
iFGainLow #irten: 30 4B mrfFPPPP P
Rel Offset 0.5 o5 Mkr1 5,2 31_'1 ‘_"-'fi Gl iz]

1o aBidly Ref 18.67 dBm .67 dBm

Log
# 1
! 5 —— S A
o
i
i iy
: v | .
fle” W e
T ol | | L
O ey
s
Center 523000 GHz Span 6000 MHz
Res BW 1.0 MHz #AVBW 3.0 MHz Sweep 1.000 ms (1001 pts_}{
et T STATLUS
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802.11ac80
Channel 42: 5210MHz
"L [i; il A EHE ..-.'°| ' e O EE 1L PR e 11, ST
i macE] =
ter Freq 5.210000000 GHz SO ) Trig: Fres Fun wg Type: Leg s DRI
WFGnindow  WAHen 30 dB WP FPEPF
e Mkr1 5,181 40 GHz|
10 gEicl  Ref 15.40 dBm 5.40 dBn
*I
| Vg
" v
Center 5.21000 GHz N - - N ) - ~ span 120.0 MHz
Res BW 1.0 MHz FVBW 3.0 MHzZ Sweep 1.000 ms (1001 pts
wns I N ETATLIS [
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802.11a
Channel 149: 5745MHz

nL I . o TSR K e i Ti) 04 A-34 P 2w 11, TS
Avg Type: Log-Pwr mace] =
tor Fraq 5.745000000 60z 1 e va Type: Log s R
IFGnin: e #irten: 30 4B mrfFPPPP P
' — Mkr1 5,747
Ref Offset 0.5 JB ,
10 dBfdiv Ref 19.08 dBm
SO
* 1
i B, S -
¥
’ -
- 1 J T,
Center 5.74500 GHz - - Span 30.00 MHz
Res BW 510 KHz FVBW 1.6 MHz Sweep 1.000 ms (1001 pts
e S L3 - — ks LB e LA R L i
Channel 157: 5785MHz
nL I 7] . Sin ENGE P& K eI Tt 41 e PP 2w 11, 2T
Ava Type: Log-Pur e T
tor Fraq 5.7850000006Hz 1 . \e;un va Type: Log s EREG
IFGm b e #arten 30 4B P PP PP F
Rel Offset 0.5 95 Mkr1 5.782 ?'* GHz)
10 oEiciy Ref 19,23 dBm 9.23 dBm
SO
I’ ot
qu" I'-_ 3 ; i 'yl b
a1 1L/ T2 AV
Center 5. 78500 GHz - - - Span 30.00 MHz
Res BW 510 kHz FVBW 1.6 MHz Sweep 1.000 ms (1001 pis
- BTATLIS
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Channel 165: 5825MHz

ML [ i A i LT ..'.P' t e D05 P w11, 2T

i aceE] =B

ter Freq S.895000000GHE 1 ... reefun el THPE |1 it

IFGaindow — @AHen 30 48 L s it

Ref Offset 0.5 48 Mkri 5 5:*}___-.:;:-_ :-4 C ff |

i dBidiy Ref 20.07 dBm 10.07 dBmr
"1

Center 5.82500 GHz N - Span 30.00 MHz
Res BW 510 kKHz FVBW 1.6 MHz Sweep 1.000 ms (1001 ptg_}g

I:—H" .............. N N STATLUS .
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802.11n20
Channel 149: 5745MHz

nL Af T o SELEE P & 3 Hit et 1T 054534 P Ao 1L, S0
E Avg Type: Log-Pur mACE] g a=
SNE Pved S dASUR0DDn T ,!H, —— Trig:Fras Run THPE| 14 ukakihideg
iFGainLow #irten: 30 4B mrfFPPPP P
Ref OMset 0.5 S8 Mkr1 5. 750 19 GHzl
10 gpidiv  Ref 19,16 dBm 8.18 n
R
| 2oL
}
|
" i i
Center 5.74500 GHz - - Span 30.00 MHz
Res BW 510 kH=z #AVBW 1.6 MHz Sweep 1.000 ms (1001 pts
e —— = 2t - mv—— oicholes AP Lot A R Lo e
Channel 157: 5785MHz
ML TiF 3 ; T ELSE Pk i K [® P A4 50 PP e 1L, ST
. Ayg Type: Log-Pwr L gy
SNE P S dRaUa0DDn T ,!H, —— Trig:Fras Run THPE| 14 ukatihideg
iFGainLow #irten: 30 4B mrfFPPPP P

Mkr1 5.77

Rel Offset 0.5 98
10 dBfdiv Ref 19.66 dBm
L

Span 30.00 MHz

Center 5.78500 GHz - - -
Res BW 510 KHz #FVBW 1.6 MH=z Sweep 1.000 ms (1001 pts
E ................ - o B STATLUS T
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Channel 165: 5825MHz
nter Freq 5.875000000 GHz R " ava TupeiLog-Pur T
ﬂ.":'..’:*:... et l.llusnn';; :'IE" [y L] r-: PP
e Mkri 5.820 88 GHz]
1t diidiy Ref 19.70 dBm 8.70 dBm

o

Center 5.82500 GHz Span 30.00 MHz
r_neg BEW 510 kHz FVEBW 1.6 MHz Sweep 1.000 ms (1001 pts),
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.
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Channel 151: 5755MHz

ML [ 5] s T ENGE P K K] -'-_.-_'_‘ﬁn:um-:'&__‘ﬁ
ter Freq 5.755000000 GHz — ;L,. = Avg Type: Log-Pur e LT
iIFGainiow #Atan: 30 dB WTFPPPPF

Mkrl 5. 758 44 GHzJ
Refl Offset 0.5 9B V1 . 84 LHa
10 apidiv - Ref 16.95 dBm 6.895 dBm
o

o0

Center 5.75500 GHz Span 6000 MHz
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Channel 159: 5795MHz
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IFGm b e #arten 30 4B P PP PP F
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10 opidiy  Ref 15,62 dBm >.B62 dBm
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5. 26 dB & 99% Emission Bandwidth
5.1. BLOCK DIAGRAM OF TEST SETUP

EUT and

Spectum | |Attenuator Assistant System

Analyzer

5.2. APPLIED PROCEDURES/ LIMIT

The maximum power spectral density is measured as a conducted emission by direct connection of a calibrated test
instrument to the equipment under test. If the device cannot be connected directly, alternative techniques acceptable to
the Commission may be used. Measurements in the 5.725-5.85 GHz band are made over a reference bandwidth of 500
kHz or the 26 dB emission bandwidth of the device, whichever is less. Measurements in the 5.15-5.25 GHz, 5.25-5.35
GHz, and the 5.47-5.725 GHz bands are made over a bandwidth of 1 MHz or the 26 dB emission bandwidth of the

device, whichever is less. A narrower resolution bandwidth can be used, provided that the measured power
is integrated over the full reference bandwidth.

5.3. TEST PROCEDURE

a) Set RBW = approximately 1% of the emission bandwidth.
b) Set the VBW > RBW.
¢) Detector = Peak.
d) Trace mode = max hold.
e) Measure the maximum width of the emission that is 26 dB down from the maximum of the emission. Compare this
with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until the RBW/EBW ratio is
approximately 1%.
The following procedure shall be used for measuring (99 %) power bandwidth:
1. Set center frequency to the nominal EUT channel center frequency.
2. Set span = 1.5 times to 5.0 times the OBW.
3. Set RBW =1 % to 5 % of the OBW
4. Set VBW >3 - RBW
5. Video averaging is not permitted. Where practical, a sample detection and single sweep
mode shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes)
shall be used.
6. Use the 99 % power bandwidth function of the instrument (if available).

7. If the instrument does not have a 99 % power bandwidth function, the trace data points are recovered
and directly summed in power units. The recovered amplitude data points, beginning at the lowest
frequency, are placed in a running sum until 0.5 % of the total is reached; that frequency is recorded as
the lower frequency. The process is repeated until 99.5 % of the total is reached; that frequency is
recorded as the upper frequency. The 99% occupied bandwidth is the difference between these two

frequencies.
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5.4. TEST RESULT

Antenna O:
: - 5 - -
o4 | Freeee 26dB Occupsl;?)d2 IﬁndWldth (2/(')221)1 99% Occuplez (I)Bza:imdth (MI-;ZO)2 —
No. MHz 11n JAlac 11n Jlac
(MHz) 802.11a (HT20) (VHT20) 802.11a (HT20) (VHT20)
36 5180.00 18.480 19.350 19.380 16.317 17.496 17.501
40 5200.00 18.360 19.350 19.290 16.295 17.504 17.492
48 5240.00 18.690 19.350 19.380 16.354 17.499 17.507
- - o - -
SR e 6dB Occuplsengffdeth (l\;l(l)—lzz)11 99% Occuplec:3 (I)?,za:ilWldth (MH820)2 —
No. MH3z A1n Jdlac A1n JAlac
(MHz) g02.11a (HT20) (VHT20) 802.11a (HT20) (VHT20)
149 5745.00 16.380 17.220 17.370 16.321 17.504 17.511
157 5785.00 16.380 17.610 17.640 16.352 17.519 17.510
165 5825.00 16.380 17.370 17.400 16.319 17.509 17.514
26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. | Frequency
No (MH2) 802.11n 802.11ac 802.11n 802.11ac
' (HT40) (VHT40) (HT40) (VHT40)
38 5190.00 40.740 40.860 36.045 36.050
46 5230.00 40.980 41.040 36.094 36.087
6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. | Frequency
NG (MH2) 802.11n 802.11ac 802.11n 802.11ac
' (HT40) (VHT40) (HT40) (VHT40)
151 5755.00 35.220 35.160 35.984 35.929
159 5795.00 35.160 35.580 36.106 36.075
: - 5 - -
CH. | Frequency 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
No (MH2) 802.11ac 802.11ac
' (VHT80) (VHT80)
42 5210.00 80.880 74.627
- - 5 - -
CH. | Frequency 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
No (MH2) 802.11ac 802.11ac
' (VHT80) (VHT80)
155 5775.00 74.040 74.558
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Antenna 1:
: - 5 - -
o4 | Freeee 26dB Occupsl;?)d2 Iﬁndwdth (2/(');'21)1 99% Occuplez ;a:imdth (MI-;ZO)2 —
No. MHz 11n JAlac 11n Jlac
(MHz) 802.11a (HT20) (VHT20) 802.11a (HT20) (VHT20)
36 5180.00 18.540 19.470 19.380 16.327 17.509 17.496
40 5200.00 18.420 19.350 19.290 16.322 17.498 17.490
48 5240.00 18.540 19.320 19.350 16.316 17.504 17.501
Sl || 6dB OccupisegZBf:dwidth (l\;l(l)—|22)11 99% Occupiec; (I)B’za:;iwidth (Ml-ézo)2 -
No. MH3z 11n JAlac A1n JAlac
(MHz) 802.11a (HT20) (VHT20) 802.11a (HT20) (VHT20)
149 5745.00 16.380 17.220 17.340 16.342 17.510 17.508
157 5785.00 16.380 17.610 17.580 16.319 17.503 17.495
165 5825.00 16.380 17.610 17.370 16.323 17.513 17.515
26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. | Frequency
No (MH2) 802.11n 802.11ac 802.11n 802.11ac
' (HT40) (VHT40) (HT40) (VHT40)
38 5190.00 40.860 41.040 36.112 36.073
46 5230.00 40.680 40.920 36.010 36.062
6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. | Frequency
No (MH2) 802.11n 802.11ac 802.11n 802.11ac
' (HT40) (VHT40) (HT40) (VHT40)
151 5755.00 35.460 35.160 36.036 36.044
159 5795.00 35.280 35.700 36.076 36.073
: - 5 - -
CH. | Frequency 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
No (MH2) 802.11ac 802.11ac
' (VHT80) (VHT80)
42 5210.00 80.880 74.674
- - 5 - -
CH. | Frequency 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
No (MH2) 802.11ac 802.11ac
' (VHT80) (VHT80)
155 5775.00 75.360 74.433
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Test plots as followed:

Antenna O:

26dB BW 802.11a
Channel 36: 5180MHz

g b S Ar inen Abwadivnicr - Swiinpl S&
o N [T

) T i - (%] > 179 Prd Epw
- 1 Avg Type: Log-Pwr TR
enter Freq 5. 180000000 GHz TR ew ) T FrasRun e
IFGmin: oo darsn 30 4B 2
fef Offset 0.6 48 Mkr3 5178 T4 GHz
1o diidi Ref 14.56 dBm 4.56 dBm
e @.}
¥ o
Center 5.18000 GHz Span 30.00 MHz
Res BW 200 kHz #WVBW 620 KHz Sweep 1.000 ms (1001 pis)
[REHf HOES] TRLRSCL)  * | v | FUNCTCH | RINCTIONSIDT ] FUHCTENWALE I
1 M f SATOTE GHz 2208 dBm
| i M r 5189 27 GHz -22.55 dBm
] f 6178 T4 GH= 468 dBm
4
5
-3
7
a
=
10
11 -
L} ¥
W5 ETATLIS

Channel 40: 5200MHz

Aol bl S e inen Alsadipdier - Swiepl 54
L =

[T i SELiE Pk = ) 0212229 P 2o 11, 2025
] Boug Type: Log-Pwr mace] =
enter Freq 5.200000000 GHz Ao o Trig:Fres Run va Type: Log evid PERRE %
FCalmd o daren 30 4B P PPPPF
Ref Offset 0.6 a8 Mkr3 5.198 74 GHz
0 dBdly Ref 15.02 dBm 5.02 dBm
e ¥
’a S
2 L ¥
Center 5.20000 GHz Span 30,00 MHz
Res BW 200 KHz WVEBWW 620 KHz Sweep 1.000 ms (1001 pis)
[REHL HOES] TRLR-CL)  » | v | FUNCTCH | RINCTIONSWIGT ] FUHCTENWALE I
1 M f 51980 T GHz 22.11 JdBm
ﬂ M r 5208 15 GHz -21.43 dBm
N f 6188 T4 GHz £.02 dBm
Fl
5
B
T
a8
9
10
11 -
L} ¥
s ETATLIS
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Channel 48: 5240MHz
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10 i ELieliv Ref 14.66 dBm 4. 686 dBm
=g -

0 J ] ] | | Iy
| | S
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1 M r 5230 73 GHz 2168 dBm
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26dB BW 802.11n20
Channel 36: 5180MHz

Aol bl S e inen Alsadipdier - Swiepl 54
R L

FiF ] ELITE P i ¥ 5] 03120044 P Acr 1 L, ST
enter Freg 5. 180000000 GHz ] Avg Type: Log-Pwr '"--'.!!_
PRI Fas o 1 Fig Fras Run THPE| bbb
FGmin:l oo daren 30 4B P PPPPF
Ref Offset 0.5 d8 Mkr3 5178 T4 GHz
jo By Ref 14.3% dBm 4.35 dBm
e @

L
-~

.

Center 5.18000 GHz Span 30.00 MHz

Res BW 200 kHz #WVEW 620 kHz Sweep 1.000 ms (1001 pis)
[HERINGRABRE e =< L v | FUNCTICH | RINCTRRwRIRE  FURLTENWALG
1 M f ST0 20 GHz 2233 dBm
| i M r 5183 83 GHz -22.08 dBm
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4
5
-]
7
a8
8
10
11 -
4 ¥
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Channel 40: 5200MHz

g b S Ar inen Abwadivnicr - Swiinpl S&
~ "

[T ] R B ITE) 04718 P 2w 11, 210
& 1 Ayg Type: Log-Pwr Tmace]
enter Freqg 5.200000000 GHz o =) Trig: FrewRun TR i
FCalmdomr darsn 30 4B MTIFPPPPF
Fest Ol 0.8 A Mkr3 5.192 73 GHz
o diidiy Ref 14.34 dBm 4.35 dBm
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i | i i
¥ Iy
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M r 5209 72 GHz 2387 dBm
ﬂ r r 5193 73 GH= 4.3% dBm
4
5
B
T
a8
9
10
11 -
L} ¥
L STATUS
58| Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LAI/TRF/ FCC-15C/24_01_REVO0



S,

——

)
/4

|

-\\‘\‘\

AA Electro Magnetic Test Laboratory Private Limited

T——a
%7~ [ACCREDITED
”/l’Illln\\‘\\\

Certificate#5593.01
Report No.: AAEMT/RF/250402-01-04

Channel 48: 5240MHz

g b S Ar inen Abwadivnicr - Swiinpl S&

WL [T 0 b P, K st 0320055 P 2w 11, 25

nter Freg 5240000000 GH=z ] Avg Type: Log-Pwr 1ru-'.!!__ r
PR Fas o) Trig: Frea Run 1ﬂt-lr i r_:‘,,-"r'
IFGmin: oo darsn 30 4B [

Raf Offset 0.6 dB
|._‘.:||_l|- 1w Ref 14.90 dBm

e : : ; ; R

Center 5.24000 GHz Span 30.00 MHz
es BW 200 kHz #VEBW 620 kHz Sweep 1.000 ms (1001 pts)
[ERI BORRTTRLSER] x| v | FNCrte | RINCTIONWIbTHE  FURLTENWALE B
1 M r 5230 31 GHz 21.73 dBm
] r 5 24% &6 GHz -21.84 dBm
. ] r B 242 48 GHz 4.590 dBm
5
B
T
=]
=]
A0
1 =
L ¥
s ETATUS
59|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LAI/TRF/ FCC-15C/24_01_REVO0



\\‘\”l"l'l
N
SN——

0

s,
W

1

AA Electro Magnetic Test Laboratory Private Limited

e :
%7~ [ACCREDITED)

KRt

Certificate#5593.01
Report No.: AAEMT/RF/250402-01-04

26dB BW 802.11ac20
Channel 36: 5180MHz

Aol bl S e inen Alsadipdier - Swiepl 54
L =

FiF i ELEE P [ 5] 03200 P aor 11,
= 1 Ayg Type: Log-Pwr mace] ]
enter Freq 5. 180000000 GHz o ) Trig: Fres Fun cvid PR %
FCalmd o daren 30 4B P PPPPF
Ref Offset 0.6 a8 Mkr3 5.181 23 GHz
10l Ref 14.46 dBm 4.46 dBm
%l ] 2
b | 3/
Center 5.18000 GHz Span 30,00 MHz
Res BW 200 kKHz #WVBW 620 KHz Sweep 1.000 ms (1001 pis)
[REHl HOES] TRLR-EL)  » | v | FUNCTCH | RINCTIONSIGT ] FUHCTENWALE I
1 M f 5AT0 31 GHz 2318 dBm
M 1 r 5189 &8 GHz -22 33 dBm
ﬁ M r 6181 23 GHz 4.45 dBm
4
5
B
T
a8
=]
10
11 -
L} ¥
it S STATUS

Channel 40: 5200MHz

Aol bl S e inen Alsadipdier - Swiepl 54
R L

[ ] ; BN P 4 5 03334 P Aor 11, ST0
enter Freg 5.200000000 GHz ] Avg Type: Log-Pur s EEEEL
PRI Fas o 1 Fig Fras Run THPE| bbb
FGmin:l oo daren 30 4B P PPPPF
Ref Offset 0.6 a8 Mkr3 5.197 51 GHz
L =T T Ref 14.73 dBm 4.73 dBm

&g

Center 5.20000 GHz Span 30.00 MHz

Res BW 200 kHz WVBW 620 KH=z Sweep 1.000 ms (1001 pis)
[WFRj MORI ALy = ] v | FeErce [ RINCTIORWARTHL  FUHECTENWALE B
1 N f 5100 34 GHz 21908 dBm
ﬂ M r 5209 63 GHz -21.64 dBm
- (] r E.19T &1 GH=z 473 dBm
5
B
T
=]
=]
A0
11 =)
L ¥
s STATLIS
60|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LAI/TRF/ FCC-15C/24_01_REVO0



S,

——

)
/4

|

-\\‘\‘\

AA Electro Magnetic Test Laboratory Private Limited

T——a
%7~ [ACCREDITED
”/l’Illln\\‘\\\

Certificate#5593.01
Report No.: AAEMT/RF/250402-01-04

Channel 48: 5240MHz

g b S Ar inen Abwadivnicr - Swiinpl S&

WL [iT: 5l =FT: ELGE 1 ..-.'°| 'l' O342-32 P Acw 11, 20
. 4 vg Type: Log TRACE ]
ter Freq 5.240000000GHz 1 L P - PRRER:
IFGainLow Wasten: 30 dB MrfFPPPP P
Mkr3 5. 241 26 GHz
Raf Offset 0.6 dB g
0 dBdly et 14.83 dBm 4.83 dBm
vl i ' i i BLvA
L
Center 5.24000 GHz Span 30.00 MHz
es BW 200 kHz #VEBW 620 kHz Sweep 1.000 ms (1001 pts)
1 M r 5230 208 Gz 2184 dBm
] 1 r 5249 &6 GHz -=21.70 dBm
] 1 r B241 26 GHz 4875 dBm
4
5
B
T
=]
=]
A0
1 =
L ¥
5 STATLUS
61|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LAI/TRF/ FCC-15C/24_01_REVO0



AA Electro Magnetic Test Laboratory Private Limited m

B P ~
4,,///_,@\\\ ACCREDITED)
TR

Certificate#5593.01

Report No.: AAEMT/RF/250402-01-04

6dB BW 802.11a

Channel 149: 5745MHz

Aol bl S e inen Alsadipdier - Swiepl 54

AL Fif

=) i ENGE P * K] O BT P Ao 11, 2706
& ] Ayg Type: Log-Pwr mace ] =
enter Freq 5. 745000000 GHz e ) THig: FraeRun 1-.-n§;| i %
IFGanin:l moer #arken: 30 48 oorfF-PPEEE
Ref Offset 0.6 a8 Mkr3 5. 749 98 GHz
10 iy Ref 14.66 dBm 4.66 dBm
8 ] L
Center 5.72500 GHz Span 30,00 MHz
Res BW 100 kKHz WWVBW J00 KHz Sweep 2.933 ms (1001 pis)
[REHL HOES] TRLR-CL)  » | v | FUNCTCH | RINCTIONSWIDT ] FUHCTENWALE I
1 M f 573681 GHz 2.1 dBm
ﬂ M 1 r 5753 19 GHz -1.8% dBm
M r 6.T49 88 GHz 466 dBm
4
5
B
T
a8
=
10
11 -
L ¥
s ETATUS

Channel 157: 5785MHz

g b S Ar inen Abwadivnicr - Swiinpl S&
~ "

[ 5] * (Rl 1 B PR A 1 L, ST
. 1 Ayg Type: Log-Pwr mace]
enter Freqg 5. 785000000 GHz o =) Trig: FrewRun TR i
FCalmdomr darsn 30 4B MTIFPPPPF
Ref Offset 0.6 a8 Mkr3 5.78 28 G :-i '
i deidi Ref 15.01 dBm 5.07 dBm
e
ol @ o,
i 2
Center 5.78500 GHz Span 30,00 MHz
Res BW 100 kHz WVBW 300 kH=z Sweep 2.933 ms (1001 pis)
[WeR R TR et = L 7| FUNCTiDH | RINCTIORWIBTHE  FURCTENRALE
1 N f S TTE TH GHz =277 dBm
ﬂ M r 5783 16 GHz 1.62 dBm
M f & TEE 26 GH=z &.01 dBm
4
5
B
T
a8
=
10
11 -
L} ¥
s STATLIS
62 | Pa ge Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LAI/TRF/ FCC-15C/24_01_REVO0



S,

——

)
/4

|

-\\‘\‘\

AA Electro Magnetic Test Laboratory Private Limited

T——a
%7~ [ACCREDITED
”/l’Illln\\‘\\\

Certificate#5593.01
Report No.: AAEMT/RF/250402-01-04

Channel 165: 5825MHz

g b S Ar inen Abwadivnicr - Swiinpl S&

ML [iT: ] =T ENEE PR ¥ K] D017 P e 1L, T
4 o Ay Type: Log-Pwr MECE]T . qim B
ter Freq 5825000000 GHz - LL,. . B v IR
IFGainLow Wasten: 30 dB MrfFPPPP P
Mkr3 5. 827 49 GHz
Reaf Offset 0.5 dB b
o dBdly et 15,37 dBm S.37 dBm
. [ & 22|
. L )
b
Center 5.82500 GHz Span 30.00 MHz
es BV 100 kHz AVEBW 300 kHz Sweep 2.933 ms (1001 pts)
1 M r 5016 81 Gz .51 dBm
] 1 r 5533 19 GHz -1.63 dBm
] | r B 22T 48 GH=z 53T dBm
4
]
B
T
=]
=
10
11 *
L ¥
wans STATUS
63|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LAI/TRF/ FCC-15C/24_01_REVO0



AA Electro Magnetic Test Laboratory Private Limited

B P ~
4,,///_,@\\\ ACCREDITED)
TR

Certificate#5593.01

Report No.: AAEMT/RF/250402-01-04

6dB BW 802.11n20

Aol bl S e inen Alsadipdier - Swiepl 54
R L

Channel 149: 5745MHz

enter Freq 5. 745000000 GHz

Trig: Fras Fun
#Aman 30 dB

.Pw'a Type: Log-Pwr T

Ref Offset 0.6 dB
Ref 15.13 dBm

i i Blel v
&g

L‘.entl; 5?45'&0&;11:
Res BW 100 kHz

1 M f 573657 GHz
| i M r 5753 T8 GHz
M r B.T46 26 GHz
4
5
&
T
8
8
10
11
L
W5

#WVEW 300 kHz

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

STATLS

g b S Ar inen Abwadivnicr - Swiinpl S&
L

Channel 157: 5785MHz

]

enter Freqg 5. 785000000 GHz

PR Fas )
MLz e

Trig: Frea Run
WEsten 30 48

;AR50 PM 20w 11, 201

.Pn-'a Type: Log-Pwr

Ref Offset 0.6 g8
Ref 15.14 dBm

i i Bel i
&g

]

Center 578500 GHz
Res BV 100 KHz

#WVEW 300 kHz

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

[REHL HOES] TRLRSCL) » | v | FUNCICH | RINCTIONSWIGT ] FUHCTENWALE I
1 M r 5.7T6 18 GHz 1,87 dBm
M r 5793 78 GHz 2.22 €Bm
ﬂ M f £.78E 26 GHz 5.14 dBm
4
]
&
7
8
5
10
11 -
L ¥
it S STATUS
64 | Pa ge Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019

AAEMT/A2LA/TRF/ FCC-15C/24_01_REV0



S,

——

)
/4

|

-\\‘\‘\

AA Electro Magnetic Test Laboratory Private Limited

NS
%7~ [ACCREDITED
”/’llfl?\\‘\\\
Certificate#5593.01

Report No.: AAEMT/RF/250402-01-04

Channel 165: 5825MHz

g b S Ar inen Abwadivnicr - Swiinpl S&

ML [iT: ] =T ENEE PR ¥ K] 055654 P e 1L, T
4 o Ay Type: Log-Pwr MECE]T . q o= B
ter Frieq 5825000000 GHz - LL,. R i e
IFGainLow Wasten: 30 dB MrfFPPPP P
MEr3 5.826 26 GHz
Raf Offset 0.6 dB
0Bl Ref 15.62 dBm 5.62 dBm
T [ 8 "
AT, 0 PR L, PR . =" .7 |
i
Center 582500 GHz Span 30.00 MHz
es BV 100 kHz AVEBW 300 kHz Sweep 2.933 ms (1001 pts)
1 M r 5016 42 Gz .82 dBm
] 1 r 5533 TH GH=z D77 dBm
] | r 5226 26 GHz 552 dBm
4
5
B
T
=]
=]
A0
11 *
L ¥
et T STATLUS
65|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LAI/TRF/ FCC-15C/24_01_REVO0



AA Electro Magnetic Test Laboratory Private Limited m

B P ~
4,,///_,@\\\ ACCREDITED)
TR

Certificate#5593.01

Report No.: AAEMT/RF/250402-01-04

6dB BW 802.11ac20
Channel 149: 5745MHz

Aol bl S e inen Alsadipdier - Swiepl 54

nL i 5] i EhE ;P& 4 T 8 2 PP B 1 L, ST
& ] Ayg Type: Log-Pwr el
enter Freq 5. 745000000 GHz e ) THig: FraeRun e
FGmin:l oo daren 30 4B &
Rel Offset 0.6 B Mkr3 5. 748 98 GHz
10 diidy Ref 15.07 dBm 5.07 dBm
: 5.0 L 7 LY
|
L al
Center 5.74500 GHz Span 30,00 MHz
Res BW 100 kKHz WWVBW J00 KHz Sweep 2.933 ms (1001 pis)
(MR MR TR ¥ | v ]| FNCNCE | RINCTIONwIbTH D FURETENWALE |
1 M f 5736 42 GHz -1.59 dBm
M 1 r E753 T GHz 147 dBm
ﬁ ] f 5.T49 28 GHz 5.07 dBm
4
5
B
T
a8
=
10
11 -
L ¥
L STATUS

Channel 157: 5785MHz

g b S Ar inen Abwadivnicr - Swiinpl S&

ni PF & O B PR w11, 210

Ayg Type: Log-Pwr Tmace]

enter Freqg 5. 785000000 GHz

% : sy Trig: F Fu THPE| 1 el
:gﬂ'ﬂ"u*:w o] l.llusnn';; :IEr| :,;-|r PPPP P
Ref Offset 0.6 dB8 Mkr3 5.781 25 GHz
0 dBdly et 14.48 dBm 4.48 dBm
% :
":",! —x} I:‘-}_
= 1
Center 5.78500 GHz Span 30.00 MHz
Res BW 100 kHz WVBW 300 kH=z Sweep 2.933 ms (1001 pis)
[RER[ Rt tRCEea] 0 T 7 T FiNcTioe | RINCTERWICT]  Fukctanwar
1 N f S TTE 15 GHz =287 dBm
I i M r 5. T3 TH GHz -2.08 dBm
] r B.T7E1 26 GHz 4.42 dBm
4
5
B
T
=]
=]
10
11 b
L ¥
et 5 STATUS
66 |Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LAI/TRF/ FCC-15C/24_01_REVO0



S,

——

)
/4

|

-\\‘\‘\

AA Electro Magnetic Test Laboratory Private Limited

NS
%7~ [ACCREDITED
”/’llfl?\\‘\\\
Certificate#5593.01

Report No.: AAEMT/RF/250402-01-04

Channel 165: 5825MHz

g b S Ar inen Abwadivnicr - Swiinpl S&

nL [ i 7T BN P K+ [ OO 1 PP A 1L, ST
4 o Ay Type: Log-Pwr macel . g
ter Freq 5825000000 GHz - LL,. R i e
IFGainLow Wasten: 30 dB MrfFPPPP P
Mkr3 5. 826 23 GHz
Reaf Offset 0.6 dB L b
0Bl Ref 15,38 dBm S.28 dBm
7 50, WX SR o TR | ) PR ! oY,
Center 5.82500 GHz Span 30.00 MHz
es BV 100 kHz AVEBW 300 kHz Sweep 2.933 ms (1001 pts)
1 M r 5016 30 Gz =1.42 dBm
] 1 r 5533 T GHz 085 dBm
] | r 5226 23 GH=z 532 dBm
4
]
B
T
=]
=
10
11 *
L ¥
e, STATLIE
67|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LAI/TRF/ FCC-15C/24_01_REVO0



AA Electro Magnetic Test Laboratory Private Limited m

B P ~
4,,///_,@\\\ ACCREDITED)
TR

Certificate#5593.01

Report No.: AAEMT/RF/250402-01-04

26dB BW 802.11n40

Channel 38: 5190MHz

g b S Ar inen Abwadivnicr - Swiinpl S&
B nL [T

] ¥ X K] XTI P Apw 11, 210
= 1 Ayg Type: Log-Pwr mace]
enter Freqg 5.190000000 GHz o =) Trig: FrewRun et Hhadniniay
FCalmdomr darsn 30 4B MTIFPPPPF
Fef Offsst 0.6 da MEkr3 5192 94 GHz
Vi B Ref 14.92 dBm 4.92 dBm
e Q
Al M
2 Y
i
(¥
Center 5.19000 GHz Span 60.00 MHz
Res BW 430 kHz #WVBW 1.3 MHz Sweep 1.000 ms (1001 pts)
(WFRLNOESTTRER =L » [ v | FUNCNCH [ RINCTIONMWARTHE FLRCTENWALE
1 N f 5168 66 GHz 2281 dBm
M r 5210 40 GHz -22.TH dBm
ﬂ ] f E.192 84 GH= 452 dBm
4
5
-3
7
a
=]
A0
11 3
L} ¥
e ETATUS

Channel 46: 5230MHz

g b S Ar inen Abwadivnicr - Swiinpl S&

ni PF ) ELF e - (%] O30 P Epr 11,
= ] Ayg Type: Log-Pwr macE]
enter Freqg 5.230000000 GHz o =) Trig: FrewRun TP i
FCalmdomr darsn 30 4B MTIFPPPPF
Rt Offast 05 B Mkr3 5.224 66 G Hz
i diidi  Ref 14.58 dBm 4.58 dBm
ut pat
o W
Center 5.23000 GHz Span 60.00 MHz
Res BW 430 kKHz #WVBW 1.3 MHz Sweep 1.000 ms (1001 pis)
[REHL HOES] TRLRSCL)  » | v | FUNCICH | RINCTIONSIDT ] FUHCTENWALE I
1 M f 5200 48 GHEz 2183 dBm
M 1 r 53250 46 GHz -21.74 dBm
ﬂ ] f 6224 66 GHz 468 dBEm
F
[
B
T
a8
=]
10
11 -
L} ¥
it S STATUS
68|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LAI/TRF/ FCC-15C/24_01_REVO0



AA Electro Magnetic Test Laboratory Private Limited

B P ~
4,,///_,@\\\ ACCREDITED)
TR

Certificate#5593.01

Report No.: AAEMT/RF/250402-01-04

26dB BW 802.11ac40

Aol bl S e inen Alsadipdier - Swiepl 54
R L

Channel 38: 5190MHz

O D247 PR Ao 1L, 21000

enter Freq 5.190000000 GHz

] Ayg Type: Log-Pwr

THACE

i i Blel v
&g

— T Trig: Fras Fun THPE| I bt
PRI F e | | 4
II-{nlM:I*:w loi daren 30 4B P PPPPF
'I | 4 35 1 -1 .-'. - e
Ref Offset 0.5 dB Mkr3 5. 187 Irl_l .J-,
Ref 14.73 dBm 4.7: Bi

1
n".’r

>

Center 5.19000 GHz
Res BIW 430 KHz

i Bl vl s O S
1 M f 5160 TH GHz
| i M r 521064 GHz
M f E.187 30 GH=
4
5
-]
7
a8
8
10
11
4
s

Span 60.00 MHz
FVBW 1.3 MHzZ Sweep 1.000 ms (1001 pts)

| v ] FCTICH | RINCNONWIBTH]  FURCTEONWALE |
2240 dBm

2315 dB8m
4.73 dBm

STATLS

Aol bl S e inen Alsadipdier - Swiepl 54
L =

Channel 46: 5230MHz

O i TP P Eor 11,

enter Freq 5.230000000 GHz

] Ayg Type: Log-Pwr

A
mece] T

PRI Fas )
IFGinin:l oo

Trig: Fras Fun

TPE| 14 datiabn
#AEEsn 30 4B EFiFPPP PP

Ref Offset 0.6 dB
1 iBLid Ref 14.67 dBm

L‘.entl; ﬁiﬁﬁu{l_ﬂﬂz
Res BW 430 kHz

Span 60.00 MHz
Sweep 1.000 ms (1001 pts)

#WVEW 1.3 MHz

[REHL HOES] TRLRSCL)  » | v | FUNCTCH [ RINCTIONSIGT ] FUHCTENWALE
1 M r 5.200 30 GHz 22 07 dBm
M r 5.350 34 GHz 21.68 dBm
ﬂ M f 6234 T4 GHz 467 dBm
4
]
&
7
8
5
10
11 -
L ¥
L STATUS
69 | Pa ge Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LAI/TRF/ FCC-15C/24_01_REVO0



AA Electro Magnetic Test Laboratory Private Limited m
% 7~ [ACcREDITED]

”/’II. o .\\\‘\\
Certificate#5593.01

Report No.: AAEMT/RF/250402-01-04

6dB BW 802.11n40
Channel 151: 5755MHz

g b S Ar inen Abwadivnicr - Swiinpl S&

nL [T 5] ELE =T i [N [ P 2
& 1 Ayg Type: Log-Pwr A ]
enter Freqg 5. 755000000 GHz TR ew ) T FrasRun A ia3se
IFGmin: oo damen 30 A8
MErs & TER 72 (3=
Ref Offset 0.6 dB WIkF3 = foE ‘_r_‘ e
o dBsdly et 12.91 dBm 2.91 dBm
ol
Center 5.75500 GHz Span 60.00 MHz
Res BIW 100 kKHz WWVBW J00 KHz Sweep 5.B00 ms (1001 pis)
(MR MR TRy % | v ]| FUNCTICE | RINCTION'wIbTe D FURETEINWALE |
1 N f 5.73T 36 GHz 46,35 dBm
ﬂ M r ET72 58 GHz -3.37 dBm
M r 6.T6E T2 GHz 2.891 dBm
4
5
-3
7
a
9
10
11 -
L} ¥
wno ETATUS

Channel 159: 5795MHz

Aol bl S e inen Alsadipdier - Swiepl 54
L

i 5 ; EhSE Pk [x 5] O 20 PP B 1L ST
] Avg Type: Log-Pur = D
enter Freq 5. 785000000 GHz Ao o Trig:Fres Run va Type: Log v PR %
FCalmd o daren 30 4B P PPPPF
Ref Offset 0.5 d8 Mkr3 5. 783 ,.-IFI I"-j :-_: :
i diidi  Ref 1177 dBm 1.78 dBm
: | S armr—— ' . Sl
Center 5.79500 GHz Span 60.00 MHz
Res BIW 100 KHz #VEW J00 kHz Sweep 5.800 ms (1001 pts)
[REHL HOES] TRLRSCL)  » | v | FUNCICH | RINCTIONSIGT ] FUHCTENWALE I
1 M r E5.TTT 42 GHz 457 dBm
ﬂ M r 5812 &8 GHz <161 dBm
] r B_TE0 o6 GHz 1.72 dBm
4
]
&
T
&
&
10
11 -
L ¥
et 5 STATUS
70 | Pa ge Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LAI/TRF/ FCC-15C/24_01_REVO0



AA Electro Magnetic Test Laboratory Private Limited m
% 7~ [ACcREDITED]

”/’II. o .\\\‘\\
Certificate#5593.01

Report No.: AAEMT/RF/250402-01-04

6dB BW 802.11ac40
Channel 151: 5755MHz

g b S Ar inen Abwadivnicr - Swiinpl S&

nL [T ] SERGE Pk O i Rl L] e
& 1 Ayg Type: Log-Pwr e ]
enter Freqg 5. 755000000 GHz TR ew ) T FrasRun A ia3se
IFGmin: oo darsn 30 4B 2
MErs & TET 52 (3 z
Ref Offset 0.6 dB WIkFs = 794 - e
0Bl Ref 12.92 dBm 2.92 dBm
e
e = _
L w— i P,
Center 5.75500 GHz Span 60.00 MHz
Res BIW 100 kKHz WWVBW J00 KHz Sweep 5.B00 ms (1001 pis)
(MR MRl TRy % | v ]| FUNCTICE | RINCTIONwibTe Dl FURETEINWALE |
1 N f 5.73T 42 GHz ~3.35 dBm
M r ET72 58 GHz .57 dBm
ﬂ M r BTET 62 GHz 2892 dBm
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5
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7
a
9
10
11 -
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wno ETATUS

Channel 159: 5795MHz

Aol bl S e inen Alsadipdier - Swiepl 54

nL Af 7] T ELE: Pk e 8 T 4544 44 PR Ew 11, 200
] Boug Type: Log-Pwr mmace] =
enter Freq 5. 785000000 GHz Ao o Trig:Fres Run va Type: Log v PERRE %
FCalmd o daren 30 4B P PPPPF
Raf Offset 0.5 A8 Mkr3 5.78 Z-':il_-j- G :J T
10 iy Ref 11.98 dBm 1.98 dBm
o .
51 [ ’ | ! 2
]
il s
Center 5.79500 GHz Span 60.00 MHz
Res BW 100 kKHz WWVBW J00 KHz Sweep 5.B00 ms (1001 pis)
[REHL HOES] TRLRSCL)  » | v | FUNCICH | RINCTIONSIDTS ] FUHCTENWALE I
1 M f 5TTT 06 GHz =4 85 dBm
M r 5812 64 GHz 5,68 dBm
ﬂ M f B.788 55 GHz 1.598 dBm
4
5
B
T
a8
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10
11 -
L ¥
it S GTATUS
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26dB BW 802.11ac80
Channel 42: 5210MHz

g b S Ar inen Abwadivnicr - Swiinpl S&
L =

enter Freqg 5.210000000 GHz

O 52044 Prd 0w

o [N}
Ayg Type: Log-Pwr

PR '-;H'-l (o] Trig: Frea Run

PPPF

IFGmin: oo darsn 30 4B [ L
Mbkr2 B 201 2d = Hz
Raf Offset 0.6 dB R "1 '._' ,J-,I
Ref 14.05 dBm 4.05 cdBm

i i Bel i
&g

Center 5.21000 GHz
Res BV 820 KHz

Span 120,0 MHz

FVBW 2.7 MHzZ Sweep 1.000 ms (1001 pts)

[HERINGRABRE e =< L v | FUNCTICH | RINCTRRwIRIRE  FURETENWALG
1 M f 5160 68 GHz 2383 dBm
M r 5350 56 GHz -22.TZ dBm
ﬂ r r B.201 24 GH= 4.06 dBm
4
5
-3
7
a
=
10
11 -
L} ¥
a5 GTATUS

6dB BW 802.11ac80
Channel 155: 5775MHz

g b S Ar inen Abwadivnicr - Swiinpl S&
L =

enter Freq 5. 775000000 GHz

DT P Aow 11,
mace] T

o [N}
Ayg Type: Log-Pwr

PR Fas 00
IFCamim:l oo

Trig: Frea Run

TYPE| 1 besbenhintens
#Arten- 30 A8 WIFFPPP P

L)
070 dBEBm

758 68 GHz

i i Bel i
&g

Center 5.77500 GHz
Res B 100 KHz

WWVBWW 300 kHz

Span 120.0 MHz
Sweep 11.53 ms (1001 pts)

[ o TR e T R o ] et 3
1 M T 5.730 64 GHE 7.59 dBm
R r 5812 88 OHz 1092 dBm
] r E.TEE &8 GH=z 010 dBm
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99% OBW 802.11a

Channel 36: 5180MHz

5 |, BLNE ST L) 021 REA3 Prage 1L, 2TEs
Canter Freg: 8 100000000 CGGHz Radia Std: Mons
vme Trig:Fras Run Ao |Held o 1080
[ e g— WArten: 30 dB Radis Devics; BTS
Ref Offset 0.5 dS Mkri 5 13’ I_ﬂ_-lrl'm_}" .G Hz
10 dBLfdliv Ref 14.27 dBm 1.1104 dBm
Log # j
] ] 1
Center 5.18 GHz Span 30 MHz
#Res BW 200 kKHz #VBW 620 kHz Sweep 1 ms
Gccupig—d Bandwidth Total Power 24.0 dBm
16.317 MHz
Transmit Freq Error 4.733 kHz OBW Power 99.00 %
*x dB Bandwidth 18.41 MHz x dB ~26.00 dB
5 ETATUS

Channel 40: 5200MHz

T ik o B ME BT O Pape 11, 2000
Canter Freg; 8200000000 GGHz Radia Std; Mons
cme Trig:Fras Run Ag|Held: 10090
F UG ] e #Arten: 30 d8 Radia Devics; BTS
Mkri S5 181858 GHz
Ref Offset 0.5 dS ; }
1 B Ref 14.88 dBm -0.47210 dBm
Log # , T T |
Center 5.2 GHz Span 30 MHz
#Res BW 200 kKHz #VBW 620 kHz Sweep 1 ms
Gccupig—d Bandwidth Total Power 21.4 dBm
16.295 MHz
Transmit Freq Error 3.281 kH=z OBW Power 99.00 %
x* dB Bandwidth 18.23 MHz x dB =26.00 dB
it ETATUS
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Aagd b, S ir i Absadirier - Dhooipied BW
5 nL [T

Channel 48: 5240MHz

: ;:.il'l;."\" Frag: s.z-nmd'u GH:

nter Freq 5.240000000 GHz ]

Trig: Frea Run
WEsten 30 48

B Laminc] s

Avg|Held: 10110

02304 P Ao 11, 2000
Hadia Std: Mons

Radia Davies: BTS

Ref Offset 0.5 dS
10 Bl Ref 14.55 dBm

Mkri 5.2318317 GHz
=0, 70554 dBm

| 3

S

Center 5.24 GHz Span 30 MHz
HRes BW 200 kHz #VBW 620 kHz Sweep 1 ms
Cccuplied Bandwidth Total Power Z1.2 dBm
16.354 MHz
Transmit Freq Error B.665 kH=z OBW Powear 99.00 %
¥ dB Bandwidth 18.48 MHz = dB -26.00 dB

STATLS
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99% OBW 802.11a

Channel 149: 5745MHz

I Fiik o8 ] B WFI AT O =040 Pl apr 1L, 2000
Canter Freg: 8 FAS000000 G2Hz Radia Std: Mons
cwe  Trig:Fras Run Bavg|Hiald: 10140
[ e g— #isten 30 dB Radis Devies: BTS
Ref OfTset 0.5 dE Mkr1 5 ?:!-%ﬂ"a-a_ .L_-| Hz
10 dBfeliy Ref 1549 dBm -0.092202 dBm
Log é T T T
Center 5.745 GHz Span 30 MHz
HRes BW 200 kKHz #VBW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Powear 21.8 dBm
16.321 MHz
Transmit Freq Error 16.289 kH=z OBW Power 99.00 %
x dB Bandwidth 18.36 MHz = dB -26.00 dB
it S STATUS

Channel 157: 5785MHz

Mgl beri Sgwec e inen Absadipdier - Ueosupied EW

O BT 23 PR A 1L, 2000

nL [T 1 T =pT- FL§ PR o B WFI AT
" 5.78 Center Freg: 8785000000 C3H Badio $td: M
tar Fr-_bn 5. 785000000 GHz ] . T;:: F:_rgm A:ml-—la-ld. s a sne
B Gl e daren 30 4B Radia Davics: BTS
Mkr1 57767983 GH=z
Ref Offest 0.5 dB " -
1 dBLfeliv Ref 1546 dBm 0.34763 dBm

| B

Center 5.785 GHz Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Power 22.0 dBm
16.352 MHz
Transmit Freq Error -25.83T7 kH= OBW Power 99.00 %
*x dB Bandwidth 18.60 MHz = dB -26.00 dB
W5 ETATUS
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Aagd b, S ir i Absadirier - Dhooipied BW
5 nL [T

Channel 165: 5825MHz

nter Freq 5825000000 GHz ]

Trig: Frea Run
WEsten 30 48

B Laminc] s

: Cantar Frag: Em GH:
B Held: 10/10

P07 a0 P Ao 11, 2000
Hadia Std: Mons

Radia Davies: BTS

Ref Offeet 0.5 d8

10 Bl Ref 16.00 dBm

Mkr1 5.816856T7 GHz
071224 dBm

o — -

S

Center 5.825 GHz Span 30 MHz
HRes BW 200 kHz #VBW 620 kHz Sweep 1 ms
Cccuplied Bandwidth Total Power ZZ.7 dBm
16.319 MHz
Transmit Freq Error 16.267 kH=z OBW Powear 99.00 %
¥ dB Bandwidth 18.45 MHz = dB -26.00 dB
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99% OBW 802.11n20

Channel 36: 5180MHz

S Trig: Fraa Run
#arten. 30 4B

EL eI W

: Canter Freg; E.‘Hm &H:

0325007 Pl ape 11, 2000
Radio Std: Mons

Avg|Held: 10140
Radia Davics; BTS

Ref Offsst 0.5 dB8
1 ELfal i Ref 14.18 dBm

Mkri 51712549 GHz
1. 7448 dBm

Center 5.18 GHz Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Powear 20.8 dBm
17.496 MHz
Transmit Freq Error 3.029 kH=z OBW Power 99.00 %
¥ dB Bandwidth 19.28 MHz = dB -26.00 dB

STATLS

Channel 40: 5200MHz

e Trig: Frea Run
WEsten 30 48

B Laminc] s

" Cantar Frag: 8200000000 GHz

QAT A2 P apr 1 L, 2T
Hadic Std: Mons
Avg|Held: 1080

Radia Davies: BTS

Ref Offsst 0.5 dB8
1 ELfal i Ref 14.35 dBm

Mkr1

85.1912543 GHz
1.0232 dBm

a5

Center 5.2 GHz Span 30 MHz
HRes BW 200 kHz #VBW 620 kHz Sweep 1 ms
Occuplied Bandwidth Total Power 21.3 dBm
17.504 MHz
Transmit Freq Error 6.206 kH=z OBW Power 99.00 %
x dB Bandwidth 19.26 MHz = dB -26.00 dB
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Channel 48: 5240MHz

Aagd b, S ir i Absadirier - Dhooipied BW
5 nL [T

nter Freq 5.240000000 GHz ]

B Laminc] s

Trig: Frea Run
WEsten 30 48

: Cantar Frag: s.z-nmd'u GH:
B Held: 10/10

032019 P ape 11, 2005
Hadia Std: Mons

Radia Davies: BTS

Ref Offset 0.5 dS
Ref 14.69 dBm

1 Bl iv m

Mkr1 5.2312458 GHz
0. 745316 dBm

Center 5.24 GHz Span 30 MHz
HRes BW 200 kHz #VBW 620 kHz Sweep 1 ms
Cccuplied Bandwidth Total Power Z1.4 dBm
17.4998 MHz
Transmit Freq Error -A4. 757 kH= OBW Powear 99.00 %
¥ dB Bandwidth 19.30 MHz = dB -26.00 dB

S
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99% OBW 802.11n20

Channel 149: 5745MHz

¥ Pl o ] B WFI AT O A0-29 Pl o 1L, 2000
Canter Freg: 8 FAS000000 G2Hz Radia Std: Mons
cwe  Trig:Fras Run Bavg|Hiald: 10140
[ e g— #isten 30 dB Radis Devics; BTS
Ref OfTset 0.5 dE Mkr1 5 ?T:-ﬁ:'-'.iﬂzr'! .L_-|J'I'.-'
1 dELfal i Refl 15.52 dBm 0171968 dBm
Log b T T
Center 5.745 GHz Span 30 MHz
HRes BW 200 kKHz #VBW 620 kHz Sweep 1 ms
Occuplied Bandwidth Total Power Z22.0 dBm
17.504 MHz
Transmit Freq Error 13.773 kH=z OBW Power 99.00 %
¥ dB Bandwidth 19.25 MHz = dB -26.00 dB
L STATUS

Channel 157: 5785MHz

Aagd b, S ir i Absadirier - Dhooipied BW

ML [ il T i ELEE R o I Bl B ST 1 P50 13 PRl ape 1L, 21005
: t aH Canter Freg: 8 FHS000000 GHz Hadia Std: Mons
Ll Fl‘bﬂ cEe e Ll z l g Trig: Frea Run Avg|Hald: 10/90
B | damen 30 A8 Radia Davics: BTS
Ref Offsst 0.5 dB Mkr1 S ??é:'bj III GHz
10 Bl v Ref 15.57 dBm D.088262 dBm

Center 5.785 GHz Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Power 22.2 dBm
17.519 MHz
Transmit Freq Error -21.592 kH= OBW Power 99.00 %
*x dB Bandwidth 19.38 MHz = dB -26.00 dB
it S STATUS
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AL AF

Aagd b, S ir i Absadirier - Dhooipied BW

Channel 165: 5825MHz

D00 L7 PR ape 11, 2000
Hadia Std: Mons

: Cantar Frag: Em GH:

5.825000000 GHz ]

nter Freq

Trig: Fras FAun Avg|Held: 10110

e
WEsten 30 48

B ] e Radia Deavics: BTS

S

Mkr1 5.B16255T7 GH=z
Ref Offset 0.5 dS e
10 Bl v Refl 15.91 dBm 0. 34160 dBm
Log %
Center 5.825 GHz Span 30 MHz
HRes BW 200 kKH2 #VBW 620 kHz Sweep 1 ms
Cccupied Bandwidth Total Power 22.6 dBm
17.509 MHz
Transmit Freq Error 10.451 kH=z OBW Powear 99.00 %
¥ dB Bandwidth 19.40 MHz = dB -26.00 dB
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99% OBW 802.11ac20

Channel 36: 5180MHz

W |18, O 03 2505 P dpr 1L, 20
Canter Freg: 8 100000000 G2Hz Radia Std: Mons
vme TG Fras Run A Held: 10090
[ e g— WArten 30 4B Radis Devics; BTS
Mkri S5.1712558 GHz
Ref Offset 0.5 dS
(L =1 Ref 14.19 dBm 1.2811 dBm
Log *
|
Center 5.18 GHz Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Powear 20.7 dBm
17.501 MHz
Transmit Freq Error G.116 kH=z OBW Power 99.00 %
® dB Bandwidth 19.20 MH=z = dB ~26.00 dB
L STATUS

Channel 40: 5200MHz

I BN BT O] 03357 P ape 11, 2020
Cantar Frag: § 200000000 GGHz Radia Std: Mons
cw. Trig:Fras Run Awg|Held: 10180
B | damen 30 A8 Radia Davics: BTS
Eal O leat 0L o Mkr1 5.18 1 "":I-J _'G Hz
10 Bl Ref 14.54 dBm -0.93079 dBm
Log * T T
Center 5.2 GHz Span 30 MHz
HRes BW 200 kKH2 #VBW 620 kHz Sweep 1 ms
Cccupied Bandwidth Total Power 21.2 dBm
17.492 MHz
Transmit Freq Error 5.645 kH=z OBW Powear 99.00 %
¥ dB Bandwidth 19.31 MHz = dB -26.00 dB
L STATUS
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Channel 48: 5240MHz

Aagd b, S ir i Absadirier - Dhooipied BW
N v AF i Ar REE Elr ;: = . — IE‘H 5] " I'.l;:;'ﬂmﬂr\-‘ll.eﬂ?ﬂ

rter Fr._bn 5240000000 GHz ] . T;::‘:_:‘g-m- QOOO000 M:gp-lald. e wdlo Sk Mons

B | damen 30 A8 Radia Davics: BTS
Ref Offset 0.5 dS Mkr1 3 }. v -',’, 1 GHz

10 Bl v Refl 14.48 dBm 1.3871 dBm
Log *
Center 5.24 GHz Span 30 MHz
FRes BW 200 kHz #VBW 620 kHz Sweep 1 ms

Cccupied Bandwidth Total Power 21.2 dBm

17.507 MHz

Transmit Freq Error -3.625 kH= OBW Powear 99.00 %

® dB Bandwidth 19.31 MH=z = dB ~26.00 dB
W5 ETATUS

82|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LAI/TRF/ FCC-15C/24_01_REVO0



SN2

AA Electro Magnetic Test Laboratory Private Limited 3tam—an
e~

2
I\\‘\“

4

nl,

i

[ACCREDITED

Certificate#5593.01

W

Report No.: AAEMT/RF/250402-01-04

99% OBW 802.11ac20

Channel 149: 5745MHz

b A&, | £, M AT 0 DA PRl Ape 11, 2000
Canter Freg: 8 FAS000000 G2Hz Radia Std: Mons
vme  Trig Fras Run B |Hald: 10090
[ e g— WAren- 30 4B Radis Devies; BTS
Ref OfTset 0.5 dE Mkr1 5 ?T:-ﬁ:'-'.'}_ﬁ i GHz
(L =1 Ref 15.57 dBm 0.12161 dBm
Log b T T
Center 5.745 GHz Span 30 MHz
FRes BW 200 kKHz #VBW 620 kHz Sweep 1 ms
Occuplied Bandwidth Total Power 22.2 dBm
17.511 MHz
Transmit Freq Error 11.626 kH=z OBW Power 99.00 %
¥ dB Bandwidth 19.35 MHz x dB -26.00 dB
L STATUS

Channel 157: 5785MHz

Aagd b, S ir i Absadirier - Dhooipied BW

Oy Soe44 PR Apr 1L, 2005

nL [T 7] T3 =TT SERGE AR OF 2ol M BT
: t aH Canter Frag: 8 708000000 GHz Hadia Std: Mons
Ll FI"I] cEe e Ll z l g Trig: Frea Run Avg|Hald: 10/90
B | damen 30 A8 Radia Davics: BTS
Bef Offset 0.5 dS Mkr1 5. TT6222T7 GH=
1 Bl b Refl 1545 dBm 0.19507 dBm

- —

Center 5.785 GHz Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1 ms
Occuplied Bandwidth Total Power 22.2 dBm
17.510 MHz
Transmit Freq Error ~22.179 kH= OBW Power 99.00 %
*x dB Bandwidth 19.31 MHz = dB -26.00 dB
it S STATUS
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Aagd b, S ir i Absadirier - Dhooipied BW
5 nL [T

Channel 165: 5825MHz

: Cantar Frag: Em GH:

nter Freq 5825000000 GHz ]

Trig: Frea Run
WEsten 30 48

B Laminc] s

Avg|Held: 10110

D23 P Ape 11, 2000
Hadia Std: Mons

Radia Davies: BTS

Ref Offaet 0.5 dB
(L =TT Refl 15.03 dBm

Mkr1 5.8162573 GHz
0. 20784 dBm

S

Center 5.825 GHz Span 30 MHz
HRes BW 200 kHz #VBW 620 kHz Sweep 1 ms
Cccuplied Bandwidth Total Power ZZ.5 dBm
17.514 MHz
Transmit Freq Error 14.352 kH=z OBW Powear 99.00 %
¥ dB Bandwidth 19.289 MHz = dB -26.00 dB
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99% OBW 802.11n40

Channel 38: 5190MHz

ewe Trig:Fras Run

AT e WArten. 30 4B

" Canter Freg: & 190600000 GHz
Aug|Hold: 10190

03T P ape 11, ST05
Radia Std; Mons

Radis Devics; BTS

51720018 GHz
1.7459 dBm

Mkri

Center 5.19 GHz Span 60 MHz
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1 ms
Occuplied Bandwidth Total Power 20.5 dBm
36.045 MHz
Transmit Freq Error 24.224 kH=z OBW Power 99.00 %
*x dB Bandwidth AD.73 MHz x dB ~26.00 dB

=T

ATUS

Channel 46: 5230MHz

Trig: Fras Fun

rm
WArter 30 dB

SR Gaainc] et

" Canter Freg 820000000 GHz
Aug|Hold: 10190

030024 Prape 11, 2005
Radie Std: Mons

Radis Devics; BTS

10 Bl b

MEr1 5.2118588 GHz
1.1769 dBm

Log

Coenter 5.23 GHz
#Res BW 430 kHz

#VBW 1.3 MHz

Span 60 MHz
Sweep 1ms

Occuplied Bandwidth Total Power 20.7 dBm
36.094 MHz

Transmit Freq Error G6.701 kHz OBW Power 99.00 %

* dB Bandwidth 41.00 MH=z = dB -26.00 dB

ETATUS
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99% OBW 802.11n40

Channel 151: 5755MHz

b A&, | £, M AT 0o 25 18 PRl Ao 11, 2005
Canter Freg: 8 FAS000000 G2Hz Radia Std: Mons
cme Trig: Fraa Run Bwg|Hald: 10040
[ e g— Waren 30 4B Radia Davice: BTS
Mkri 5.73T0355 GH=z
10 Bl Ref 15.14 dBm -0. 40758 dBm
Log % T .
Center 5.755 GHz Span 60 MHz
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1 ms
Occupied Bandwidth Total Powear 22.0 dBm
35.984 MHz
Transmit Freq Error 27.451 kH=z OBW Power 99.00 %
*x dB Bandwidth 40.21 MH=z = dB -26.00 dB
s ETATUS

Channel 159: 5795MHz

W P18, 5 | 065 5426 P gy | L, 2005
Cantar Frag: 8 TAS000000 GGHz Radia Std: Mons
vme Trig:Fras Run Avg|Held: 10090
B | damen 30 A8 Radia Davics: BTS
ol Ot O S Mkri S '7?':“:':',:' :i’-i _'G Hz
1 B v Ref 14.51 dBm 0.1823T7 dBm
Log |§‘: T T
Center 5.795 GHz Span 60 MHz
#Res BW 430 kKHz #VBW 1.3 MHz Sweesp 1 ms
Cccupied Bandwidth Total Power 21.4 dBm
36.106 MHz
Transmit Freq Error -32.503 kH= OBW Powear 99.00 %
® dB Bandwidth 41.53 MHz = dB ~26.00 dB
L STATUS
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99% OBW 802.11ac40

Channel 38: 5190MHz

TR ZiL B AT O 005 10 PR A 1L, 2065
Cantar Frag: 8 190000000 GGHz Radia Std: Mons
wm. Trig:Frea Run Awg|Held: 10140
B | damen 30 A8 Radia Davics: BTS
Ref Offset 0.5 diE Mkr1 3 lfi‘fl_':'.:-'o;"- .'G Hz
10 Bl Ref 14.05 dBm 1.8657 dBm
Log -#
Center 5.19 GHz Span 60 MHz
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1 ms
Occupied Bandwidth Total Power 20.5 dBm
36.050 MHz
Transmit Freq Error 29.680 kH=z OBW Power 99.00 %
*x dB Bandwidth 40.50 MH=z = dB -26.00 dB
it S STATUS

Channel 46: 5230MHz

[} Pl o B WFI AT O4: 0501 P apr 1L 2000
Canter Freg: 8210000000 G2Hz Radia Std: Mons
cwe.  Trig:Fras Run Bavg|Hiald: 10140
P e p— #isten 30 dB Radis Devies: BTS
Mkr1 521189857 GHz
Ref Offset 0.5 dS e
100 Bl v Refl 13.70 dBm 2.1081 dBm
Log *
Center 5.23 GHz Span 60 MHz
HRes BW 430 kHz #VBEW 1.3 MHz Sweep 1 ms
Occupied Bandwidth Total Power 20.7 dBm
36.087 MHz
Transmit Freq Error 29.419 kH=z OBW Power 99.00 %
x dB Bandwidth 44.20 MH=z = dB -26.00 dB
it S STATUS
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99% OBW 802.11ac40

Channel 151: 5755MHz

: Cantar Frag: Em GH:
vm- Trig: Fras Run B Held: 10/10
WEsten 30 48

B Laminc] s

D A0 P ape 11, 2005
Hadia Std: Mons

Radia Davies: BTS

Ref Offset 0.5 dS
Ref 15.60 dBm

1 Bl iv

Mkr1

5 7370965 GHz
0.77892 dBm

Log

9

Center 5.755 GHz
#Res BW 430 kKHz

#VBW 1.3 MHz

Span 60 MHz
Sweep 1 ms

Occupied Bandwidth

Transmit Freq Error
®» dB Bandwidth

a5

Total Power 22.0 dBm

35.929 MHz
GB0.96T kH= OBW Power 99.00 %
40.31 MH=z = dB -26.00 dB

GTATUS

Channel 159: 5795MHz

: Canter Freg; smwm &H:
e THE: Fras Run Bug|Held: 1010
#arten. 30 4B

EL eI W

O AT PRl dpe 11, 2000
Radio Std: Mons

Radia Davics: BTS

Ref Offset 0.5 dS
Refl 14.13 dBm

1 dBaliv

Mkr1

85.7769351 GH=z
<0.34210 dBm

Log

g

Center 5.795 GHz
#Res BW 430 kKHz

#VBW 1.3 MHz

Span 60 MHz
Sweep 1 ms

a5

Occuplied Bandwidth Total Power 21.4 dBm
36.075 MHz

Transmit Freq Error -27.4412 kH= OBW Power 99.00 %

x dB Bandwidth 40.90 MH=z = dB -26.00 dB

GTATUS
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99% OBW 802.11ac80
Channel 42: 5210MHz
TR 04 A0 PM A 1L, aTies
Center Fregq: £210000000 GHz Radia Std; Plons
vwe Trig:Fras FAun Avg|Hald: 1010
S G i e #Arten: 30 dB Radia Devics; BTS
Ref Offset 0.5 d8 Mkel 3.17 F'ﬂ: GHz
10 Bl Ref 12.23 dBm -3. 7269 dBm
Log #
Coenter 5.21 GHz Span 120 MHz
#Res BW 820 kHz #/BwW 2.7f MHz Sweep 1 ms
Gcgupig—d Bandwidth Total Power 10.8 dBm
74.627 MHz
Transmit Freq Error 112.44 kH=z oOBW Power 99.00 %
x dB Bandwidth 80.42 MH=z x dB -26.00 dB
L ETATUS

99% OBW 802.11ac80
Channel 155: 5775MHz
LY - | £l M T 00y 3 000 PR A 1L, S0
Canter Freg: 8 178000000 G2Hz Radia Std: Mons
cwe  Trig:Fras Run Bavg|Hiald: 10140
P e p— #isten 30 dB Radis Devies: BTS
Mkr1 5. T3TT524 GHz
Ref Offset 0.5 dS
10 dBfeliy Ref 14.25 dBm 2.8008 dBm
Log # T T
Center 5.775 GHz Span 120 MHz
#Res BW 820 kHz #VBW 2.7 MHz Bweep 1 ms
Occuplied Bandwidth Total Power 21.1 dBm
74.558 MHz
Transmit Freq Error 31.313 kH=z OBW Power 99.00 %
x dB Bandwidth 80.50 MH=z = dB -26.00 dB
it S STATUS
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Antenna 1:

26dB BW 802.11a

Channel 36: 5180MHz

Aol bl S e inen Alsadipdier - Swiepl 54

AL Fif

7 i ENGE P& T IT11 14153 s M Apr 1, 205
‘ 1 Ayvg Type: Log-Pwr mace[ .
enter Freq 5. 180000000 GHz o ) Trig: Fres Fun sl T
FCalmd o daren 30 4B P PPPPF
Ref Offset 0.5 d8 Mkr3 5,182 49 GHz
i diidi  Ref 13.76 dBm 3.76 dBm
e *__
Al
i {"1
Center 5.18000 GHz Span 30,00 MHz
Res BW 200 KHz WVEBWW 620 KHz Sweep 1.000 ms (1001 pis)
[REHL HOES] TRLRSCL) » | v | FUNCICH | RINCTIONSWIGT ] FUHCTENWALE I
1 M f S5ATOTE GHz 22.TH JdBm
ﬁ M 1 r 5189 30 GHz -24 80 dB8m
] r 5182 48 GH=z J.76 dBm
4
]
B
T
a8
9
10
11 -
L} ¥
s ETATUS

Channel 40: 5200MHz

g b S Ar inen Abwadivnicr - Swiinpl S&
L =

enter Freqg 5.200000000 GHz

o [N}
Ayg Type: Log-Pwr

" - (o] Trig: Frea Run
IfEEL.-I*:w darsn 30 4B
Ref Offset 0.6 dB Mkr3 5.202 TJ G e
10 dBid Ref 14.08 dBm 4.09 dBm
¥ £
Center 5.20000 GHz Span 30.00 MHz
Res BWW 200 KHz WFWVBW 620 KHz Sweep 1.000 ms (1001 pts)
[ERI BORRTTRLSER] x| v | FNCrte | RINCTIONWIbTHE FURLTENWALE B
1 M r 5100 82 Gz 22 18 dBm
ﬂ ] r 5208 24 GHz 2311 dBm
] r 5202 48 GH=z 4.0% dBm
4
5
B
T
=]
=]
A0
11 =)
L ¥
s ETATUS
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Channel 48: 5240MHz

g b S Ar inen Abwadivnicr - Swiinpl S&

mL [T 7] T R O o T L3t 8LV P 1, SIS
nter Freg 5.240000000 GHz ] Avg Type: Log-Pwr amace] i 3 [
PR Fas o) Trig: Frea Run 1ﬂt-lr i r_:‘,,-"r'
IFGmin: oo darsn 30 4B [
Raf Offset 0.6 dB MEkr3 5243 75 GHz
10 dBLidl b Ref 14.38 dBm 4.38 dBm
] -

¢ | | | | a

Center 5.24000 GHz Span 30.00 MHz
es BW 200 kHz #VEBW 620 kHz Sweep 1.000 ms (1001 pts)
1 M r 5230 73 GHEz 23 2T dBm
] 1 r 5249 IT GHz -22 08 dBm
. ] 1 r B243 TE GHz 432 dBm
5
B
T
=]
=]
A0
1 =
L ¥
s ETATUS
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26dB BW 802.11n20

Channel 36: 5180MHz

Aol bl S e inen Alsadipdier - Swiepl 54
L

FiF Al s ELEE P ¥ 5] L2 20 PR Soe 16, 2007
= 1 Avg Type: Log-Pwr mace]
enter Freq 5. 180000000 GHz o ) Trig: Fres Fun v i
Whnindow — WAEen 30 4B okl ki
Ref Offset 0.5 d8 Mkr3 5,174 88 GHz
0 dBkd Ref 13.18 dBm 3.18 dBm
og ;
1 ¢ 3
1
R I i
s 4y
Center 5.18000 GHz Span 30.00 MHz
Res BW 200 kHz #WVEBW 620 kHz Sweep 1.000 ms (1001 pis)
[N ML TR Sy x| _FWCNCe ] RINCTONwBTeL  FUMCTEINWALL
1 N r 5170 25 GHz 2405 dBm
| i N r 5189 73 GHz -23.31 dBm
M r 6174 58 GH=z 318 dBm
4
5
-3
7
a
=]
10
11 -
4 »
W5 ETATUS

Channel 40: 5200MHz

g b S Ar inen Abwadivnicr - Swiinpl S&
L =

[ il f',a, t L2120 P Ao 16, ST
4 | vg Type: Log-Pwr TmacE]
enter Freqg 5.200000000 GHz A o Trg:Fres Run THRE 1 it
FCalmdomr darsn 30 4B MTIFPPPPF
Fiat Offaet 0.8 45 Mkr3 5.185 86 GHz
10 iy Ref 14.14 dBm 4.14 dBm
r¥
o &
Center 5.20000 GHz Span 30.00 MHz
Res BW 200 KHz #VEBW 620 kHz Sweep 1.000 ms (1001 pts)
T T TS T N Sy S S = SO [T Y A ¥ 75 £ 'V A
1 M r 5180 37 GHz 232 60 dBm
| & N r 5209 T2 GHz 423,36 dBm
] r B 19h 25 GHz 414 dBm
4
]
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7
&
&
10
11 -
L ¥
W5 ETATUS
92 | Pa ge Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LAI/TRF/ FCC-15C/24_01_REVO0



AA Electro Magnetic Test Laboratory Private Limited

Report No.: AAEMT/RF/250402-01-04

S,

——

)
/4

|

-\\‘\‘\

T——a
%7~ [ACCREDITED
”/l’Illln\\‘\\\

Certificate#5593.01

Channel 48: 5240MHz

g b S Ar inen Abwadivnicr - Swiinpl S&
5 nL [T T}

nter Freg 5240000000 GHz

K [N}
Ayg Type: Log-Pwr

2 T Trig: Frea Run
PR Fas )
FCalmdomr damen 30 A8

L2400 PR Epw 16, 2T
macE] :
THPE| i bl

el
MEFIFPFPPP PP

Ref Offset 0.6 g8
Ref 14.45 dBm

i i Bel i
1]

Mkr3 5. 237

a1 GHz

4.45 dBm

k3

¥

Center 5.24000 GHz

es BW 200 kKHz WVBWW 620 kHz

Span 30,00 MHz
Sweep 1.000 ms (1001 pts)

1 M r 5230 34 GHz =21 86 dBm
M i r 5249 &6 GHz 227 dBm

. ] 1 r 23T &1 GH=z 446 dBm
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26dB BW 802.11ac20

Channel 36: 5180MHz

Aol bl S e inen Alsadipdier - Swiepl 54
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= ] Ayg Type: Log-Pwr wace ]
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Ref Offset 0.5 B MEkr3 5181 28 GHz
0 dBdly Ref 1354 dBm 3.54 dBm
e @
Fowil ] ] ] ] P 2
-.) | | | e 7
i
Center 5.18000 GHz Span 30.00 MHz
Res BW 200 kHz #WVBW 620 kHz Sweep 1.000 ms (1001 pts)
[REHL HOES] TRLRSCL)  » | v | FUNCTCH | RINCTIONSWIGT ] FUHCTENWALE I
1 M r 5170 40 GHz 23156 dBm
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Channel 40: 5200MHz

g b S Ar inen Abwadivnicr - Swiinpl S&
L =

[ il + [ L3Te2a P e 16, ST
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FCalmdomr darsn 30 4B MTIFPPPPF
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1o diidi  Ref 14.2F dBm 4.27 dBm
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i | et
1
Center 5.20000 GHz Span 30,00 MHz
Res BW 200 kH=z WVBW 620 kH=z Sweep 1.000 ms (1001 pts)
MR R TR et = L 7 | FONCTiDH | RINCTIORWIBTHE  FURCTENRALE
1 N f 5100 40 GHz =22 G2 dBm
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Channel 48: 5240MHz
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i abidi  Ref 14.66 dBm 4.68 dBm
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Center 5.24000 GHz Span 30.00 MHz
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6dB BW 802.11a
Channel 149: 5745MHz

Aol bl S e inen Alsadipdier - Swiepl 54

AL Fif

=] i ELEE Pk i T 1310 101 PP Soe 1 20
t 1 Avg Type: Log-Pwr ace] =
enter Freq 5. 745000000 GHz e o THg: Free Run 1-.-n§;| i %
FGmin:l oo daren 30 4B P PPPPF
Ref Offset 0.6 a8 Mkr3 5. 749 98 GHz
1 e ELfal i Ref 14.32 dBm 4.32 dBm
- .
."\'l | * | _.--LI'_'
LV - B v mal b | e \ .| ST | . L9 |
Center 5.72500 GHz Span 30,00 MHz
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